



TECHNICAL DATA SHEET

DOCU. INFORMATION 190418W05120512X
ENGINEER IN CHARGE : SY, Ahn
REPORT NUMBER 1804-9

TEST REPORT

PROPERTIES	TEST METHOD	UNIT	RESULT
Total Weight		oz	13
Tensile Strength (Cut Strip)	FS # 191 5970	lbs/inch	100 / 90
Elongation	FS # 191 5970	%	24 / 24
Tear Strength (Tongue)	ASTM D751	lbs	20 / 18
Adhesion Strength	FS # 191 5970	lbs/inch	15 / 12

REMARK

Product Name : F-5 NEW R.WHITE 13OZ MATT
Fabric Spec : 500(12x12)

The above mentioned data should not be used for the purpose of a law-suit.

WONPOONG CENTRAL R&D CENTER

